
*See manual for installation procedure

Description Notes
FRONT COVER M8 ( 45 AND 70 ) STANDARD TORQUE
HEATER SUPPLY TUBE STANDARD TORQUE
VIBRATION DAMPER BOLTS 50 LB.FT PLUS 90 DEGREES
WATER PUMP ASSEMBLY BOLTS  M8X 16 AND 35 STANDARD TORQUE
FAN DRIVE M8 X 20 AND 65 STANDARD TORQUE
THERMOSTAT HOUSING BOLTS M6 X 20 AND 25 STANDARD TORQUE
FRONT ENGINE MOUNT BRACKET BOLTS STANDARD TORQUE
ALT AND A/C COMPRESSOR  M10 X 80 STANDARD TORQUE
OIL COOLER M80X 70 STANDARD TORQUE
OIL COOLER BYPASS VALVE 52 LB.FT
 MAIN BEARINGS 110 LB.FT

130 LB.FT
170 LB.FT

 FLYWHEEL MOUNTING BOLTS  35 LB.IN / FINAL 69 LB.FT
CYLINDER HEAD BOLTS  70 LB.FT

 LOOSEN BOLTS
 120 LB.FT

International MaxxForce 7  |  2010


